DESIGN-BLIIL

o S e

Progressive Design-Build Agreement
for Water and Wastewater Projects

This document has important legal consequences. Consultation with
an attorney is recommended with respect to its completion or modification.

- m
This AGREEMENT is made as of the (At (19 > dayof L0 in
the year of 2022 , by and between the foIIc‘\ng parties, for services in connection with the Project identified @elow:
OWNER:
City of Republic
204 North Main Avenue

Republic, MO 65738

DESIGN-BUILDER:

Burns & McDonnell Engineering Company, Inc.
9400 Ward Parkway

Kansas City, MO 64114

PROJECT:

Wastewater Treatment Facility Expansion Project

In consideration of the mutual covenants and obligations contained herein, Owner and Design-Builder agree as set
[...]
Exhibit C — Assumptions, Clarifications & Exclusions — Not applicable to Phase 1

Exhibit D - Design-Builder's Rates — Not applicable to Phase 1

Exhibit E - Anticipated Lost Days to Inclement / Adverse Weather — Not applicable to Phase 1
Exhibit F - DBIA Document No. 535, Standard Form of General Conditions of Contract Between
Owner and Design-Builder (2010 Edition) ("General Conditions of Contract”)

Exhibit G - Design-Builder's Allowances — Not applicable to Phase 1

Exhibit H — Permit & Easement Matrix — Not applicable to Phase 1

Exhibit | - Geotechnical Soils Report — Not applicable to Phase 1

Exhibit J — Project Schedule — Not applicable to Phase 1

DBIA Document No. 545 Page 16
Progressive Design-Build Agreement for Water and Wastewater Projects

© 2016 Design-Build Institute of America




Article 13
Limitation of Liability

13.1 Limitation. To the fullest extent permitted by law, and notwithstanding any other provision of this
Agreement, the total liability, in the aggregate, of Design-Builder, its Design Consultants, and
Subcontractors, surety (if any) and their respective officers, directors, employees, and agents, and any of
them, to Owner and anyone claiming by, through or under Owner, for any and all claims, losses, liabilities,
costs, or damages whatsoever arising out of, resulting from, or in any way related to, the Project or this
Agreement from any cause, including but not limited to the negligence, indemnity, professional errors or
omissions, strict liability, breach of contract, or warranty (express or implied) shall not exceed seventy-five
percent (75.0%) of the Contract Price. The parties agree that specific consideration has been given by the
Design-Builder for this limitation and that it is deemed adequate.

In executing this Agreement, Owner and Design-Builder each individually represents that it has the

necessary financial resources to fulfill its obligations under this Agreement, and each has the necessary
corporate approvals to execute this Agreement, and perform the services described herein.

OWNER: DESIGN-BUILDER:

City of Republic

Burns & M. e, A
(Name /qf’Qéégh-B@/ o~
\ / / Y/ § / '//
A g // )/ 1'%' / /// &/
. t . t // 7 Z
(; %J)na ure) OWM / //?ﬁa ure) Q/ )
o on Coker. P

(Printed Name) (Printed Name)

™ WM ST (N~ Senior Vice President
(Title) | (Title)
Date: L/ lgl L Date: _1/28/2022

r ]

DBIA Document No. 545 Page 17
Progressive Design-Build Agreement for Water and Wastewater Projects

© 2016 Design-Build Institute of America




S
BURNS N’ISDONNELL

EXHIBIT B - PHASE 1 SCOPE OF SERVICES

WASTEWATER TREATMENT FACILITY EXPANSION PROJECT

The following is of the Scope of Services to be provided by Burns & McDonnell Engineering Company,

Inc., (Design-Builder) for the City of Republic, Missouri (Owner) for the following:

Wastewater Treatment Facility Expansion based on the Draft 2022 WWTP Master Plan Update being
completed by Burns & McDonnell under a separate contract. Phase | includes improvements to the
following major ancillary systems and structures necessary for proper functioning of the improvements:

e Influent Pump Station

o  Wet-weather Holding Basin

e  Grit Removal

e Fine Screening

e Anaerobic/Anoxic/Aerobic Treatment Trains
e Membrane Bioreactor (MBR) Basin
o MBR Building

e RAS/IR Pump Station

e Aerobic Digestion

e Dewatering Building

e  Chemical Feed Building

e  Administration Building

The Phase 1 design services will be prepared consistent with a targeted Wastewater Treatment Plant
nominal capacity of 6.7 million gallons per day (MGD) for average day conditions and targeted nominal

capacity of 12 MGD for peak day conditions.

1.1 Project Management and Coordination

Design-Builder will provide Administrative Assistance in the form of Project Management

as follows:

1.1.1.1 Project Kick-Off Meeting: Design-Builder will prepare agenda and minutes for
scope of services within Wastewater Treatment Facility Expansion Phase 1
Project. Kick off meeting to coordinate project goals, preferred
communications, and schedule with the project team. The project kick-off
meeting will be attended by five (5§) Design-Builder team members.

1112 Monthly Progress Meetings: Design-Builder will participate in monthly
progress meetings with Owner to provide updates of work progress, budget and
schedule status, current issues, variances in the potential scope of work, and
review Action Items. Anticipated future activities and Owner action items will
be discussed. Design-Builder will prepare and submit an agenda to Owner
before each meeting and prepare/distribute meeting minutes within five working
days after the meeting. Design-Builder’s scope includes monthly progress
meetings for the duration of the Phase 1 Project schedule.

Exhibit B— WWTF Expansion Scope of Services Phase |




Page 2

BURNS\\MSDONNELL

1.1.1.3 Work Task Management: Design-Builder to provide general project
management activities, including oversight of individual disciplines, change
management, schedule management, quality control, and monthly invoice
preparation for the duration of the project.

1.1.1.4 Design-Builder will develop and maintain a formal Request for Information
(RFI), Decision and Action item Log that communicates data request between
Owner and Design-Builder and documents decisions made during the Phase |
project.

1.2 Site Investigation and Owner-provided Data Review

1.2.1

1.2:2

1.2.3

1.2.4

Design-Builder will review pertinent and available existing documents, including but not
limited to schematics, existing site plans, scanned as-constructed drawings, hard copy as-
constructed drawings, floodplain and floodway data, existing geotechnical reports,
operations and maintenance manuals and other sources provided by the Owner.
Design-Builder will use Survey and Geotechnical evaluations prepared under a separate
agreement with Burns & McDonnell for this scope of work.
Design-Builder will review current and historical plant performance data provided by Owner
to establish design loadings. Owner will provide and Design-Builder will review up to five
years of historical influent data, including but not limited to influent flow, biochemical
oxygen demand (BOD), total suspended solids (TSS), ammonia nitrogen, and total
phosphorus (TP). Design-Builder will provide a technical memorandum summarizing
historical flow and loading analysis and summary of design flows and loadings for WWTF
Expansion.
1:2.3.1 Owner will provide Design-Builder with all necessary laboratory analyses
required of the influent wastewater to support development of a biological model
and to supplement historical plant performance data. The requested data will be
for no less than a two (2) week period and will consist of the following
parameters: (1) Influent and effluent flow, (2) Influent COD, (3) Influent and
effluent BOD, (4) Influent soluble BOD, (5) Influent particulate BOD, (6)
Influent and effluent TKN, (7) Influent and effluent ammonia, (8) Influent and
effluent Nitrate/Nitrite, (9) Influent and effluent total phosphorus, (10) Influent
and effluent orthophosphate, (11) Influent and effluent total suspended solids
(TSS), (12) Influent volatile suspended solids (VSS), (13) influent and effluent
pH, (14) Dissolved Oxygen (DO) of Aeration Basin, (15) Return and waste
sludge flow rates, and (16) Influent alkalinity.
1.2.3.2 Develop a biological model (BioWin) to establish basin sizing and required air
supply for the process basins and MBR treatment system.
Design-Builder will review the condition of assets at Republic WWTF from the Wastewater
Master Plan and perform a single-visit visual inspection of the treatment, power, structural,
architectural, and HVAC assets at the site. Design-Builder will perform a visual inspection
of the condition of electrical power feeds, switchgear, and MCCs. Design-Builder will
provide an opinion regarding the available capacity of the existing power feed and any
improvements needed to meet current code and Owner’s preference for redundancy.

Exhibit B~ WWTF Expansion Scope of Services Phase |




BURNS\\MSDONNELL

Page 3

1.3 Wastewater Treatment Facility Expansion Conceptual Design

The following includes a summary level description of the planned conceptual design improvements
for each unit process based on the Draft 2022 WWTP Master Plan Update being completed by
Burns & McDonnell under a separate contract. Concept design includes the following major
ancillary systems and structures necessary for proper functioning of the improvements:

e Influent Pump Station: New submersible pump station with variable-speed submersible
pumps and cast-in-place valve vault and magnetic flow meter vault.

e  Wet-weather Holding: Convert Aeration Complex 1 to a wet-weather holding basin with
diffused aeration and positive displacement blowers. Blowers will be installed outdoors
under a canopy.

e Grit Removal & Fine Screening: New stacked tray grit removal system with three fine
screening channels downstream. Fine screens will be 2 mm perforated plate units with one
conveyor and one washer/compactor for screenings dewatering. New grit dewatering
building to house grit pump, grit washer, and grit dewatering unit.

e  Process Basin: New process basin consisting of three trains, each partitioned into discrete
anaerobic, anoxic, and aerated zones. Anaerobic and anoxic zones will be equipped with
submersible mixers, and aerated zone will contain fine bubble diffusers. Blower associated
with diffused aeration system will be positive displacement blowers, installed outdoors
beneath a canopy.

e Membrane Bioreactor (MBR) Basin: New process basin consisting of MBR six trains and
two wet wells (for return and internal recycle pumping). Basin will be outdoors with grating
on top. It is assumed three return pumps and four internal recycle pumps will be required.

e MBR Building: New MBR building will be two stories and house permeate pumps, WAS
pumps, air scour blowers, chemical feed skids for membrane cleaning, and electrical room.

e Aerobic Digestion: Surface aerators in three existing digesters will be replaced with diffused
aeration. A fourth digester (82-ft diameter and 16-ft wall height) will be constructed.
Positive displacement blowers associated with diffused aeration will be installed outdoors
beneath a canopy. Digester cover design is not included in this scope of work.

e Dewatering Building: New dewatering building with centrifuge or screw press dewatering
unit, polymer feed, dewatering feed pumps, and electrical room. Building will have adjacent
truck loadout area beneath a canopy.

o Chemical Feed Building: A new chemical feed building will house alum and supplemental
carbon. The building is assumed to be a pre-engineered metal building.

o  Administration Building: New administration building will include control room,
meeting/break room, restroom, shower, lockers, laundry, office, storage, and electrical room.
Lab improvements in the existing administrative space is not included in this scope of work.

Exhibit B— WWTF Expansion Scope of Services Phase 1



BURNS\‘ MSDONNELL

Page 4

The conceptual design will be prepared consistent with a targeted Wastewater Treatment Plant
nominal capacity of 6.7 million gallons per day (MGD) for average day conditions and targeted
nominal capacity of 12 MGD for peak day conditions.

1.3.1 Design-Builder will organize and participate in one (1) wastewater treatment plant site visit
to the Decatur, Arkansas WWTP to gather information on MBR equipment and discuss
operations. Maximum hours for plant site visit will not exceed eight (8) hours. Plant site
visit will be attended by five (5) Design-Builder team members.

1.3.2 A budgetary opinion of probable construction cost will be developed and reviewed with the
Owner prior to the start of Conceptual Design based on the Draft 2022 WWTP Master Plan
Update being completed by Burns & McDonnell under a separate contract.

1.3.3  Design-Builder will complete Conceptual Design Services as follows:
1:3.3:1 Engineering for Conceptual Design Services will include a Basis of Design

Report that documents basis of design for each unit process and a codes and
standards review. During conceptual design, the Design-Builder will also
establish a Contract Drawing and specification list for the Preliminary and Pre-
Final design. The following engineering discipline specific deliverables will be
included as part of the Concept Design:

1.3.3.1.1

1.3.3.1.2

1.33.13

1.33.1.4

1:.3.3.1:5

1.33.1.6

Civil Site: Establish general location of new facilities, identify
laydown areas, preliminary grading plan, and basic stormwater
elements.

Structural: Identify structural design requirements for the facility
and recommended materials of construction. Develop preliminary
foundation plans, preliminary framing plans, and preliminary roof
plans.

Architectural: General arrangement and footprint of major
structures, occupancy code, major materials of construction,
elevation and section drawings. This scope of work includes up to
three Architectural renderings for review purposes.

Mechanical: Identify classification of key areas of the facility per
NFPA 820.

Process: Document capacity and process design criteria, develop
process flow diagrams for liquid and solid stream process, include
process-level process and instrumentation diagrams (showing
equipment, lines/valves (material, type and size), and instruments),
establish hydraulic profile, and develop general site layout and yard
piping corridors. Identify required equipment procurement packages
and develop early procurement documents as required for the MBR
equipment.

Electrical/Instrumentation: Coordinate site layout with electrical
distribution, develop conceptual one-line diagrams, prepare
preliminary load calculations, prepare preliminary control system
architecture, develop preliminary process instrumentation diagram
(PID) based on process flow diagram, and size major electrical
equipment. This scope does not include any cost for the Utility

Exhibit B - WWTF Expansion Scope of Services Phase |




Page 5

1.3.4

1.3.5

1.3.6

1:3:7

BURNS\\MSDONNELL

provider. Additional cost may be required for the Utility to evaluate
their existing service, as well as any new utility requirements.
An opinion of probable construction cost will be developed and reviewed with the Owner at
the end of Conceptual Design. If the conceptual design exceeds the Owner’s anticipated
budget, a value engineering effort will be conducted to establish the final scope of
preliminary design.
Deliverables will include the following:

1.3.5.1 Three (3) half-size printed and bound sets of conceptual design documents.

1.3:5:2 PDF files of conceptual design documents and opinion of probable construction
cost.

1.3.53 Printed and electronic sets of conceptual design documents as required for

submittal to MDNR. Fees for permit review are included.
Design-Builder will lead an in-person meeting with the Owner to review conceptual design
documents and review the Owner provided comments.
Design-Builder will prepare bid packages and solicit pricing from equipment suppliers for
the MBR equipment. Design-Builder will manage all correspondence, evaluate proposals,
and provide a recommendation to the Owner regarding MBR equipment selection. Design-
Builder and Owner will meet to review the MBR equipment proposals and DESIGN-
BUILDER’s recommendation. Selection of the MBR equipment supplier is subject to
Owner’s approval. Once selected, the Design-Builder will enter into a Purchase Agreement
with the successful MBR equipment supplier. The MBR equipment supplier will be given a
limited Notice to Proceed to provide shop drawings to facilitate the design process. Contract
Price includes an allowance of $100,000 for the MBR equipment supplier supply of shop
drawings. If the MBR equipment supplier shop drawing cost deviates from the stated
allowance amount, an adjustment will be made to the Contract Price accordingly.

1.4 Wastewater Treatment Facility Expansion Preliminary Design